
REV210211 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Ref No. Description Qty Ref No. Description Qty 

1 Bottom Plate 1 19 Flat Plate 1 

2 Rear Wheel Bracket  1 20 Hex Bolt M8x20 3 

3 Front Wheel Bracket 1 21 Handle Bar Connecting Sleeve 1 

4 Axle Turning Ass’y (L.H.) 1 22 Handle A 1 

5 Axle Turning Ass’y (R.H.) 1 23 Handle B 1 

6 Turning Rod Ass’y 1 24 Handle Sleeve 2 

7 Spare Tow Bar 1 25 Nylon Washer 4 

8 Handle Pin 1 26 Connecting Plate Pin 1 

9 R Pin Ø3 2 27 Hex Bolt M8x25 1 

10 Left & Right Sides Plate 2 28 Flat Washer Ø12 6 

11 Rear Plate 1 29 Hinge R Pin 8 
12 Front Plate 1 30 Nylon Lock Nut M8 15 
13 Wheel 4 31 Nylon Lock Nut M12 6 
14 Handle Bar 1 32 Flat Washer Ø8 11 
15 Spacer Bushing 2 33 Clamp 1 
16 Handle grip 1 34 Screw M5x16 2 
17 Cotter Pin 3x30 1 35 Nylon Lock Nut M5 3 
18 Wheel Bracket  2    

 

Parts Drawing & Parts List 

jmp
Texte tapé à la machine
MC454-...




